



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17073

Date: 22.08.2023

Ref:- Your request letter 22.08.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:

Ramachandran commercial project at Thirumala.

Amount:1416/-	Invoice No. 4034	Invoice Date: 22.08.2023
---------------	------------------	--------------------------

To M/s Prime Bricks

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
F-S	M ₄₀	08.08.2023	720	32
F-S	M ₄₀	08.08.2023	640	28.44
F-S	M ₄₀	08.08.2023	680	30.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17074

Date: 22.08.2023

Ref:- Your request letter No.QA/SFS/008/61 dtd.22.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:

SFS AMBER Blue Block - Fifth Floor Slab.

Amount:1416/-	Invoice No. 4033	Invoice Date: 22.08.2023
---------------	------------------	--------------------------

To M/s Skyline foundation and Srtuctures (P)Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
I	M ₃₀	24.07.2023	1000	44.44
II	M ₃₀	24.07.2023	850	37.78
III	M ₃₀	24.07.2023	840	37.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17075

Date: 22.08.2023

Ref:- Your request letter No.QA/SFS/008/62 dtd.22.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.
SFS AMBER Blue Block - Sixth Floor Slab.

Project:

Amount:1416/-

Invoice No. 4033

Invoice Date: 22.08.2023

To M/s Skyline foundation and Srtuctures (P)Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
I	M ₃₀	14.08.2023	540	24.00
II	M ₃₀	14.08.2023	600	26.67
III	M ₃₀	14.08.2023	520	23.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17077

Date: 22.08.2023

Ref:- Your request letter No.SCTL/PRJ/241/2019-IT(TSSCCC)/7609 dtd dtd.22.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:TSSCCC and ATLS

Amount:1416/-	Invoice No. 4030	Invoice Date: 22.08.2023
---------------	------------------	--------------------------

To The General Manager (Operations)
Smart City Thiruvananthapuram Limited (SCTU).

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₅	11.08.2023	720	32.00
II	M ₂₅	11.08.2023	690	30.67
III	M ₂₅	11.08.2023	700	31.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17078

Date: 22.08.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:

I-KL-KJML-ENB-9002 Manaveli Jn.

Amount:1416/-

Invoice No. 4029

Invoice Date: 22.08.2023

To M/s Karakkattil Projects & Infrasrtuctures (P)Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
KJML-9002	M ₂₀	25.07.2023	700	31.11
KJML-9002	M ₂₀	25.07.2023	620	27.56
KJML-9002	M ₂₀	25.07.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer